samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815 M
\K PEAK_BE 74
00
o w
52. Lt TRV ey \‘ b lln“Al ﬂ\Arl J‘MF
30
Peak Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5375.25 55.36 74.60 -18.64 46.53 32.80 1139 29.36 0.0 208 269 PEAK
" Level (dBuVim)
1225
10
815
00
AVG_BE 54
o 1
30
Avg. Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5455.00 44,83 54.60 -9.17 29.91 32.80 11.48 29.36 @.00 208 269 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-21 of 53

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 HLwel(dBiNnn) " Level {dBuVim)
125 1225
1050 15
5 " EAKUN)
EAK[UNI f N . I L[] R — [
o Wl i LT ; — = (11 S5 |
| 3 AVG_54
AVG 54 52! 1 2
525 1 7 My g Ao s AT s g MM
Lo, el s 855 s MM“"M -
Peak %0
1.
Avg 115
7000 9200, 1400, 13600. 15600. 18000
100 . 1140, 1360 15000, 14000 Frequench M)
Frequency (MHz)
Site + BICHIG-HY
site . BHIE-HY Condition: PEAK(UNII) 3m 91280-1522_ 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Linit Real Ant Cable Preamp  Aw Mos Thos
L Freq level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark W BW/n Wi B B dbm dB @B B deg
- 1 16420.08 46.38 68.20 -21.82 58.80 38.56 15.85 66.43 0.45 - -- PEAK
Mz dow/m dBuV/m  dB dBuV dB/m 4B 4B A8 o deg 2 15630.08 45.64 74.00 -28.36 %412 37.78 19.53 6638 0.9 - -- PEAK
1 1042008 46.19 68.20 -22.61 57.8L 38.56 15.35 66.43 .45 - -- PEAK 3 15987.0@ 53.93 74.00 -20.67 62.66 37.58 19.68 66.54 .63 189 127 PEAK
1 15630.08 46.21 74.80 -27.79 54.69 37.76 19.53 66.33 .59 - -- PEAK 4 15987.08 38.80 54.60 -15.2¢ 47.53 37.50 19.68 66.54 @.63 108 127 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-22 of 53

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
AVg. %l e il e % a——!
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
et B I L e — e R R R
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Mode
U-NII-1_5.15-5.25_802.11ax HE20_CH36_26/0_5180MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
700 A S 0 S 5 OSR— A PEAK[UNI
528 PRV ST ; SZSW,W
B0 30
Peak
115 115
5000 5036, 5072, 5108, 1000 2200, . 4600, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant (able Preamp Linit Read  Ant (able Preamp  Aux  APos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn dB dBu/ dbfm BB G Mz B dBufn  dB daw e/ g8 &8 b
1 513518 55.73 74.60 -18.27 4698 32.97 1L17 29.39 1 5188.00 106,38 ---=-n -=---- 91.57 33.60 1126 29.39 @.00
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 525
W
%0 35‘07,,_/—"/“//
Avg.
115 115
5000 5036, 5072, 5108, 1000 2200, . 4600, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY

Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL

+ RBH: 1000.000kHz VBW:0.010kHz ST:Auto

Linit Read  Ant (able Preamp
Freq Level Line Margin Level Factor Loss Factor Factor

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8

5126.99 4474 54.80 -9.26 30.02 32.95 11.16 29.39

Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL

+ RBi: 1060.000kHz VBW:0.010kHz ST:Auto

Linit Read  Ant (able Preamp  Aux  APos

Freq Level Line Margin Level Factor Loss Factor Factor

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 &
5180.00 101,50 ---=-n -=---- 86.69 33.00 11.26 29.39 @.00

Remark

288 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D
50
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_26/0_5180MHz
ANT 2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
700 A S 0 S OSR— PEAK[UNI)
1
50, e b b gl J 525W-M
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1585588 56.34 74.80 -17.66 4174 32,99 1116 29.40 0.8 258 266 PEAK 1 5180.00 109,21 ----mn ------ 9440 33600 1120 29.39 6.8 258 266 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 1 525
—
B0 30
Avg.
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBjn dBufn d8 de difn 88 & B deg
1 514595 45.21 54.80 -8.79 30.43 32.99 1118 29.39 0.8 258 266 AVERAGE 1 5180.00 184,81 ----nn ----mn 90.00 33.00 11.26 29.39 @.80 258 266 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-25 of 53

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 HLwel(dB!thn) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R lf] | | — [
0 AVG 54 0 AVG 54
HWMWWMWW‘MWWWWW Bt Lot [T SIS I
Peak 350 30
Avg. 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1036000 46.94 68.20 -21.26 58.61 33.60 15.81 66.53 @.45  -- -- PEAK 1 10360.08 47.99 68.20 -26.21 59.66 38.60 15.81 66.53 .45 - -- PEAK
1 15540.00 45.78 74.60 -28.22 54.24 37.80 19.50 66.34 6.5 - -- PEAK 1 15540.08 46.17 74.80 -27.83 54.63 37.80 19.50 66.34 .58 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-26 of 53

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. P e st i s ] I e NEp—
115 Ik
1un 147, 1482, 14488, 14y, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
Lttt e i e T P O B R NI e T
Avg. 0 il
115 Ik
11700 1780, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-27 of 53




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

51
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_52/37_5180MHz
ANT 2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
700 A S 0 S A S PEAK[UNI)
1 P
55t b A i et b 5251
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 513878 55.75 74.00 -18.25 40.99 32,98 1117 29.39 @.00 173 249 PEAK 1 5180.80 112,61 ----nn ----mn 97.86 3300 1126 29.39 @.8e 173 249 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 1 525
(BN
B0 30
Avg.
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514184 45.78 54.80 -8.27 3L.e2 32.98 1117 29.39 0.8 173 249 AVERAGE 1 5180.00 10684 ----n- ------ 9123 3360 1126 29.39 @.8 173 249 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-28 of 53
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somonias.  FCC RADIO TEST REPORT Report No. :FR480505D

51

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_52/37_5180MHz

ANT 2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
700 A S 0 S S AS— A PEAK[UNI)
1
DMt tintbn b popuatbaonhsbisigd s bl by it 525 M
30 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5180 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5109.26 56.53 74.80 -17.47 4186 32.92 1115 29.40 0.8 247 267 PEAK 1 5180.00 111,45 ----mm =oeeme 95.64 33.00 11.26 29.39 @.80 247 267 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
70,0 700
AVG_54
525 7 525 I ——
30 30
Avg.
115 115
5000 5036, 5072, 5108, 5144, 5180 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5143.87 46.08 54.00 -B.00 3L.22 32.99 1118 29.39 0.8 247 267 AVERAGE 1 5160.00 105,44 ----nn ---me 99.63 33.00 1126 29.39 @.80 247 267 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-29 of 53

FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 HLmI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
7 i WNWWMWM'WW meu-"w"‘m A pa WWWMWMMWMMZMWMW !
Peak 350 30
Avg. 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 10360.00 47.72 68.20 -20.43 50.39 33.60 15.81 66.53 @.45  -- -- PEAK 1 10360.08 46.51 68.20 -21.69 58,18 38.60 15.81 66.53 .45  -- -- PEAK
1 15540.00 46.46 74.60 -27.54 54,92 37.80 19.50 66.34 6.5 - -- PEAK 1 15540.08 46.08 74.80 -27.92 54.54 37.80 19.50 66.34 0.58 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-30 of 53

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. I - P s s e et y—
115 !
1un 1476, 1482, 14488, 14y, 14500 1n 147, 148 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“|ch\rtal{|m||\rlln) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
Lty e e WMWW“M“WM
Avg. kil %l
115 Ik
11700 1780, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

54
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_52/40_5320MHz
ANT 2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
75 i75
PEAK_BE 74
00 700 PEAK(UNI)
1 MMMMW‘MW
525! Dbyt bt J Rty st 525!
B0 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5429.99 55.90 74.00 -18.10 4l.01 32.80 11.45 29.35 0.8 148 287 PEAK 1 5320.00 113.30 ------ ------ 93.53 32.80 11.34 29.37 6.6 148 287 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG BE 54 AVG_54
525 p 525 I ———
%1 %0 Lﬂ
Avg.
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 544647 4497 54.00 -9.03 30.06 32.80 11.47 29.35 0.8 148 287 AVERAGE 1 5320.00 18610 ------ ------ 9133 32.80 1134 29.37 0.6 148 287 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-32 of 53

FAX : 886-3-327-0855



somonias.  FCC RADIO TEST REPORT Report No. :FR480505D

54

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_52/40_5320MHz

ANT 2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
B7.5 815
PEAK_BE 74
00 700 PEAK{UNI)
1 wwwww
52‘5 uu' . " Js oot fAurMu g gy 'l " -w"v' Bt A 52‘5
30 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5450 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 539,30 54.68 74.00 -19.37 39.83 32.80 1141 29.3% @.00 221 279 PEAK 1 5320.00 110,53 ----mn ----me 9.76 32.80 11.34 29.37 @.ee 221 270 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
70,0 700
AVG_BE_B4 AVG_54
525 ] 525 T ———
%1 %0 ﬂ
Avg.
115 115
5520 5348, 5376, 5404, 5432, 5450 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 544656 4473 54.80 -9.27 29.82 32.80 11.47 29.35 0.8 221 270 AVERAGE 1 5320.00 184,03 ----nn ----me 89.26 32.80 11.34 29.37 @.80 221 270 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-33 of 53
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samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 4ﬂLmI(dBu\Hln) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
" -~y » .,‘,.»wa«»«wm WW'WWMWW\-M " " " mewﬂ«wwmﬁw Gt et
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 10640.00 46.96 74.60 -27.84 57.63 30.86 16.82 66.28 @.45  -- -- PEAK 1 10640.08 47.25 74.80 -26.75 57.92 30.86 16.82 66.28 .45 - -- PEAK
1 15960.00 46.63 74.60 -27.97 54.76 37.50 19.67 66.53 @.63  -- -- PEAK 1 15960.08 46.46 74.80 -27.5¢ 55.19 37.50 19.67 66.53 .63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C2-34 of 53
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FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 4‘“|Ltz\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. "MH' " Js.ow_-_n.m-—-q_ R RS RO SR R A
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“|Ltz\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
[ ‘WWMHWM W“”"‘WMMW%WW
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-35 of 53
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55

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_106/54_5320MHz

ANT 2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
875 815
PEAK_BE 74
700 S e S O R A PEAK[UNI
1
Lttt ottt
525! R R Y YN Y IR R TRV R AR P 28 M
30 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5450 1000 200, 400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5350.18 58.28 74.80 -15.77 43.49 32.80 1136 29.37 0.8 145 289 PEAK 1 5320.80 113,58 =--nn =--mn 93.81 32.80 11.34 29.37 @.88 145 289 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
B7.5 815
0.0 700
AVG_BE_B4 AVG_54
525 525 R ———
30 30
Avg.
115 115
5520 5348, 5376, 5404, 5432, 5450 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5350.18 47.62 54.80 -6.38 32.83 32.80 1136 29.37 0.8 145 289 AVERAGE 1 5320.00 186,27 =----- ------ 9151 32.80 1133 29.37 @.8 145 289 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-36 of 53
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55

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_106/54_5320MHz

ANT 2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
PEAK_BE 74
100 S e O M PEAK[UNI
; bt sl
528 sl 528 M
B0 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 541,24 56.29 74.80 -17.71 4139 32.80 11.46 29.35 @.08 222 279 PEAK 1 5320.80 112,56 =--==- ------ 97.79 32.80 1134 29.37 @.ee 222 270 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
i75 i75
100 00
AVG BE 54 AVG_54
525 i 525
M
% 35‘0,_,_/——"—/_#*’./‘
Avg.
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5350.18 46.71 54.80 -7.29 3192 32.80 1136 29.37 @.08 222 270 AVERAGE 1 5320.00 184,49 ----mn wooeee 89.72 32.80 1134 29.37 @.80 222 170 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-37 of 53
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Pol. Horizontal Vertical
1 HLM(HB!IWIH) 1 Level {dBuVim)
1225 1225
1054 105
5 1
EAK(UNI)
O e B L] i e ' beof] et H
2
AVG 54 52! AVG 54
525 ] i et gt et Lt
L s b sttt S T LT st s it
i
Peak 0 a
Avg. 115 E
1000 9200. 11400, 13600. 15800 18000
1000 9200, 1400, 13600, 15800, 18000 Frequency (MHz)
Frequency (ki)
X Site + BICHIG-HY
Site o O3CHIG-Y Condition: PEAK(UNIL) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL
. Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read At Cable Preamp Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 A8 B o deg
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg 1 10640.08 47.07 74.00 -26.93 57.74 39.06 16,82 66.20 Q.45 - -- PEAK
1 1064000 46.46 74.60 -27.54 57.13 30.86 16.82 66.28 @.45  -- -- PEAK 2 15960.08 56.75 74.00 -17.25 65.43 37.50 19.67 66.53 0.63 108 97 PEAK
1 15960.09 47.25 74.60 -26.75 55.98 37.50 19.67 66.53 6.6  -- -- PEAK 3 15960.00 42.06 54.00 -11.94 50.79 37.50 19.67 66.53 @.63 108 97 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-38 of 53
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Pol. Horizontal Vertical
1 4‘“‘ch\rel{dﬂuwln) " Level (dBuVim)
105 105
#15 115
14.47G e 1l
MG 54 MG 54
~14.5G 528 !
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘ch\rel{dﬂuwln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
WWWMMWW o WWWWWWW
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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62
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_242/61_5190MHz
ANT 2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
700 L S 0 S S SR R PEAK[UNI)
1 bty
5L bapprssae ot 525
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5066.31 56.34 74.80 -17.66 4173 32.99 1111 29.40 0.8 158 282 PEAK 1 5190.00 109.45 ---=nn ----me 94.63 3300 1121 29.39 @.88 158 282 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 525
B0 30
Avg.
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514991 47.15 54.80 -6.85 32.36 33.00 1118 29.39 0.8 158 282 AVERAGE 1 5190.00 10180 ------ ------ 86.98 33.00 1121 29.39 @.8 158 282 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-40 of 53

FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
PEAK BE 74
00
by |
5 il e rm " et heg ‘\.l‘ oy
30
Peak Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5427.87 55.24 74.60 -18.76 46.36 32.80 11.44 29.36 0.0 158 282 PEAK
" Level (dBuVim)
1225
10
875
00
\ AVG_BE 54
L
30
Avg. Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5432.46 44,66 54.60 -9.34 29.77 32.80 11.45 29.35 @.00 158 282 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-41 of 53
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SPORTON LAB.

FCC RADIO TEST REPORT
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62
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_242/61_5190MHz
ANT 2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 700 PEAK(UNI)
! WWMW“"M
525 525
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
e dn BN B B b 8 B 88 a deg W dn BN B G b 88 B B a deg
1 5146.68 56.13 74.60 -17.87 4L1.35 32.99 1118 29.39 @.06 251 272 PEAK 1 5198.00 109,99 -----n -=---- 95.09 33.00 11.20 29.39 @.ee 251 272 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 525
B0 30
Avg.
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000

frequency (MHz)

Site @ B3CHI6-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto

Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG 54 3m 912D-1522 248328 VERTICAL
 RBi: 1060.000kHz VBW:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 514972 46.85 54.80 -7.15 32.06 33.00 1118 29.39 0.8 251 272 AVERAGE 1 5190.00 182,27 =--==- ----m- 87.46 33.00 11.26 29.39 @.80 251 272 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-42 of 53
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
PEAK BE 74
00
e, 1
52. . b |I Aodmai lll‘h\l i + g \W ‘_'I"\ n
30
Peak Blank
LE
5190 5244, 5208, 5362, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5353.62 54.69 74.60 -19.31 39.89 32.80 11.37 29.37 @.0e 51 272 PEAK
" Level (dBuVim)
1225
10
815
00
\ AVG_BE 54
L
30
Avg. Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5459.19 44,50 54.60 -9.50 29.57 32.80 11.48 29.35 @.08 251 272 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-43 of 53

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLMWB!IWII]) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
T T S SLI S TP ool il T T it
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 19330.08 47.19 63.20 -21.81 58.84 33.60 15.82 66.52 @.45  -- -- PEAK 1 10380.08 46.54 68.20 -21.66 58,19 38.60 15.82 66.52 .45  -- -- PEAK
1 15570.00 46.88 74.60 -27.12 55.30 37.84 19.51 66.35 6.5 -- -- PEAK 1 15570.08 47.88 74.00 -26.92 55.50 37.84 19.51 6635 @058 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-44 of 53
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Report No. :FR480505D

Pol. Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. %l - %l -, ~
115 Ik
1un 1476, 1482, 14488, 144, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
Lasmimrer R I e - S N R P gy s pir—T
Avg. kil %0
115 Ik
11700 1180, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_484/66_5290MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 700 PEAK{UNI)
! bl )
[T s p———" A R A b, 525
% 350
Peak
115 115
5000 5058, 5116 574, 5232, 5200 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
G BN B B b 8 B 8 a deg W dn BN B B b 88 B B a deg
1 588178 55.97 74.60 -18.83 4L.34 32.9% 11.13 29.48 @.00 168 286 PEAK 1 5298.00 105.64 --==vn -=-em- 99.88 32.80 11.33 29.37 0.0 168 286 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
00 00
AVG_54
525 7 525
a7
B0 30
Avg.
115 115
5000 5058, 516, 574, 5232, 5200 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)

Site @ B3CHI6-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 512835 45.18 54.60 -8.82 30.48 32.94 1116 29.48 @.00 168 286 AVERAGE

Site @ B3CHI6-HY
Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RBli:1080.080kHz VB:0.010kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5298.00 97.85 =-=men -meeee 83.18 32.81 1131 29.37 @.00 160 286 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10 3l Wm\
815
\ PEAK BE 74
00
1
7 Piebhing, il oy TS B A y
30
Peak Blank
LE
5290 5384, 5358, 5302 5426, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5398.29 55.15 74.60 -18.85 46.38 32.80 1141 29.36 0.0 168 286 PEAK
" Level (dBuVim)
1225
10
—
P el
00
AVG_BE 54
5 1
30
Avg. Blank
LE
5290 5384, 5358, 5302 5426, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5358.81 46.37 54.60 -7.63 3L.58 32.80 1136 29.37 @.08 168 286 AVERAGE
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67
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_484/66_5290MHz
ANT 2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 150 y
75 i75
00 700 PEAK(UNI)
| MWMMWMW“""“‘
52‘( ks M'HFM »AI‘ ety 52‘5
B0 30
Peak
115 115
5000 5058, 5116, 574, 5232, 5200 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 5858.29 55.95 74.00 -18.05 4134 32,99 1111 29.40 0.8 175 269 PEAK 1 5299.00 103,67 =---nn ----mn 83.91 32.80 11.33 29.37 @.8e 175 269 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
00 00
AVG_54
525 7 525
[——
B0 30
Avg.
115 115
5000 5058, 5116 574, 5232, 5200 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5168.63 45.19 54.60 -8.8L 30.55 32.9 1114 29.46 @.06 175 269 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5298.80 96,26 =--=en -=-em- 81,51 32.81 1L31 29.37 @.6e 175 269 AVERAGE

TEL : 886-3-327-0868
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 r“{wﬁu ‘A' "
815
1\\ PEAK BE 74
100
S
L ooty eyt o
30
Peak Blank
LE
5290 5384, 5358, 5302 5426, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 535392 55.49 74.60 -18.51 46.69 32.80 11.37 29.37 .00 175 269 PEAK
" Level (dBuVim)
1225
10
815 =
100
AVG_BE 54
i f
30
Avg. Blank
LE
5290 5384, 5358, 5302 5426, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5358.81 45.80 54.60 -8.20 3.0l 32.80 1136 29.37 @.08 175 269 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
l srdy o s o A ey st T
Peak 350 30
Avg. 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 19530.08 47.30 63.20 -20.99 58.43 33.74 15.98 66.38 6.45 - -- PEAK 1 10580.08 47.74 68.20 -26.46 58.87 38.74 15.98 66.38 0.45 - -- PEAK
1 15870.00 46.59 74.60 -27.41 55.50 37.31 19.64 66.49 @.62 - -- PEAK 1 15870.08 47.36 74.00 -26.64 56.27 37.32 19.64 66.49 0.62 - -- PEAK
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Pol. Horizontal Vertical
14‘“|ch\rel{|m||\n|n) 14“ch\remmmmn)
1225 1225
5 15
14.47G T L
MG 5 MG 5
~14.5G 55 ik
Avg. ] - IR— ] ——— B
115 !
1 147, 1481, 1448, 149, 14500 1imn 14, 1482, 14488, 148, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY
Condition: AUG 54 3n 912001520 144328 HORTZONTAL (ondition: 4G 54 3n 912001520 44328 VERTICAL
14‘“|ch\rel{|m||\n|n) 14“ch\remmmmn)
1225 1225
5 15
17.7G 00 100
ANG B4 ANG_B4
~18G 55 ik
P L L e il s ] P T b st MW"M
Avg. bl %l
115 i
110 11180, 17, 17800, 17940, 18000 110 1178, 17800, 17880, 1794, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHIG-HY Site ¢ B3CHIG-HY
Condition: AUG 54 3n 912001520 144328 HORTZONTAL (ondition: 4G 54 3n 912001520 44328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
60. £0.
ap ap
0 [] 0 [
> | > |
I— | I— |
oo o
400 4 400 g
5 i 1 7 l
300 2 3 | i I e 50 I 3 WITYI
e s 0.0 ;
no-ky '.”% T n0- Vil
QP/ 100 100
Peak 30 0. 48, 612, 806 1000 30 24, 48, 612, 806 1000
Frequency (MHz) Frequency (MHz)
Site : @3CHI6-HY Site : B3CH16-HY
Condition: QP 3m CBL6L11D&0GB02N100IN-06 47028 & B6 HORIZONTAL Condition: QP 3n (BL6L11D&00B02NIDAIN-06 47020 & B6 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuV dB/m  dB B dB  om  deg Mz dBuV/m dBuV/m  d8 dBuV dB/m dB B dB am  deg
1 58.13 23.86 40.0@ -16.14 42.92 11.9% 1.19 32.29 0.66 - -- Peak 1 58.13 33.22 4p.60 -6.78 52.28 11.98 1.19 32.29 @.06 - -- Peak
1 166,77 27.67 43.50 -15.83 41.99 15.94 2.8 32.36 0.09 - - Peak 1 187.14 32.64 43.50 -18.86 47.84 14.93 2.13 3234 0.88 - -- Peak
3 263.77 28.29 46.60 -17.71 35.67 28.88 2.51 32.35 @.06 -- -- Peak 3 265,71 28.56 46.6@ -17.44 33.63 19.68 2,52 32.34 @.07 -- -- Peak
4 462,62 37.16 46.00 -B.90 42.97 23.29 3.35 32.62 @.1l -- -- Peak 4 462,62 37.e4 46.00 -B.96 42.91 23.29 3.35 32.62 @.Il -- -- Peak
5 531.49 33.11 46.00 -12.89 38.37 24.85 3.59 33.82 @.12 -- -- Peak 5 531.49 35.87 46.60 -18.13 41,13 24.85 3.59 3382 @.12 -- -- Peak
6 933.87 33.46 46.00 -12.54 30.27 30.89 4.76 31.93 0.7 -- -- Peak 6 600.18 36.99 46.80 -9.81 36.67 27.96 4.38 32.21 @.19 -- -- Peak
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Pol. Horizontal Vertical
1 HLW&I{HB!IWIH) " Level (dBuVim)
1225 1225
1050 o
815 815
EAK[UNI) EAK[UNI)
700 RN ] ] [ 700 R ] ] [
VG 54 AVG_54
525 f 525 1
Ayl e AT et}
[ i i P AN g 26 i gl 2
Peak
175 f.
18000 22400, 26800, kil 35600, 40000 18000 22400, 26800, . 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : O3CHIG-HY Site  : O3CHIG-HY
Condition: PEAK(UNLT) Inm SHF 08993 231124 HORIZONTAL Condition: PEAK(UNLI) In SHF 0993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m dB dB_dB o deg I‘Hzmdﬁu\ﬂn b dew dB/m dB dB_dB m deg
1 19186.00 47.07 74.00 -26.93 59.11 44.80 9.09 56.39 -9.54 160 313 Peak 1 39815.14 47.29 74.80 -26.71 S8.78 44.45 9.3 5578 -9.54 - - PEAK
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MIMO <Ant. 1+2>

C3.1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU = Remark
(GHz) Rate
Mode 30 U-NII-1 5.15-5.25 1+2 802.11ax HE20 36 5180 MCSO - -
Mode 31 U-NII-1 5.15-5.25 1+2 802.11ax HE20 44 5220 MCSO0 - -
Mode 32 U-NII-1 5.15-5.25 1+2 802.11ax HE20 48 5240 MCSO0 - -
Mode 33 U-NII-2A 5.25-5.35 1+2 802.11ax HE20 52 5260 MCSO0 - -
Mode 34 U-NII-2A 5.25-5.35 1+2 802.11ax HE20 60 5300 MCSO0 - -
Mode 35 U-NII-2A 5.25-5.35 1+2 802.11ax HE20 64 5320 MCSO0 - -
Mode 36 | U-NII-2C | 5.47-5.725 1+2 802.11ax HE20 100 5500 MCSO0 - -
Mode 37 U-NII-2C 5.47-5.725 1+2 802.11ax HE20 116 5580 MCSO0 - -
Mode 38 U-NII-2C 5.47-5.725 1+2 802.11ax HE20 140 5700 MCSO0 - -
Mode 39 U-NII-1 5.15-5.25 1+2 802.11ax HE40 38 5190 MCSO0 - -
Mode 40 U-NII-1 5.15-5.25 1+2 802.11ax HE40 46 5230 MCSO0 - -
Mode 41 U-NII-2A 5.25-5.35 1+2 802.11ax HE40 54 5270 MCSO0 - -
Mode 42 U-NII-2A 5.25-5.35 1+2 802.11ax HE40 62 5310 MCSO0 - -
Mode 43 U-NII-2C 5.47-5.725 1+2 802.11ax HE40 102 5510 MCSO0 - -
Mode 44 U-NII-2C 5.47-5.725 1+2 802.11ax HE40 110 5550 MCSO0 - -
Mode 45 U-NII-2C 5.47-5.725 1+2 802.11ax HE40 134 5670 MCSO0 - -
Mode 46 U-NII-1 5.15-5.25 1+2 802.11ax HE8O0 42 5210 MCSO0 - -
Mode 47 U-NII-2A 5.25-5.35 1+2 802.11ax HE80 58 5290 MCSO0 - -
Mode 48 U-NII-2C 5.47-5.725 1+2 802.11ax HE80 106 5530 MCSO0 - -
Mode 49 U-NII-2C 5.47-5.725 1+2 802.11ax HE80 122 5610 MCSO0 - -
TEL : 886-3-327-0868 Page Number : C3-10f 176
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Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 69 U-NII-1 5.15-5.25 1+2 802.11ax HE20 36 5180 MCSO0 26/0 -
Mode 70 U-NII-1 5.15-5.25 1+2 802.11ax HE20 36 5180 MCSO0 52/37 -
Mode 71 U-NII-1 5.15-5.25 1+2 802.11ax HE20 36 5180 MCSO0 | 106/53 -
Mode 72 = U-NII-2A 5.25-5.35 1+2 802.11ax HE20 64 5320 MCSO0 26/8 -
Mode 73 = U-NII-2A 5.25-5.35 1+2 802.11ax HE20 64 5320 MCSO0 52/40 -
Mode 74 = U-NII-2A 5.25-5.35 1+2 802.11ax HE20 64 5320 MCSO | 106/54 -
Mode 75 = U-NII-2C | 5.47-5.725 1+2 802.11ax HE20 100 5500 MCSO0 26/0 -
Mode 76 = U-NII-2C | 5.47-5.725 1+2 802.11ax HE20 100 5500 MCSO0 52/37 -
Mode 77 = U-NII-2C | 5.47-5.725 1+2 802.11ax HE20 100 5500 MCSO | 106/53 -
Mode 78 @ U-NII-2C | 5.47-5.725 1+2 802.11ax HE20 140 5700 MCSO0 26/8 -
Mode 79 = U-NII-2C | 5.47-5.725 1+2 802.11ax HE20 140 5700 MCSO 52/40 -
Mode 80 | U-NII-2C | 5.47-5.725 1+2 802.11ax HE20 140 5700 MCSO | 106/54 -
Mode 81 U-NII-1 5.15-5.25 1+2 802.11ax HE40 38 5190 MCS0 | 242/61 -
Mode 82 = U-NII-2A 5.25-5.35 1+2 802.11ax HE40 62 5310 MCS0 | 242/62 -
Mode 83 = U-NII-2C | 5.47-5.725 1+2 802.11ax HE40 102 5510 MCS0 | 242/61 -
Mode 84 = U-NII-2C | 5.47-5.725 1+2 802.11ax HE40 134 5670 MCS0 | 242/62 -
Mode 85 U-NII-1 5.15-5.25 1+2 802.11ax HE80 42 5210 MCSO | 484/65 -
Mode 86 | U-NII-2A 5.25-5.35 1+2 802.11ax HE80 58 5290 MCSO | 484/66 -
Mode 87 = U-NII-2C | 5.47-5.725 1+2 802.11ax HE80 106 5530 MCSO | 484/65 -
Mode 90 U-NII-1 5.15-5.25 1+2 802.11ax HE80 42 5210 MCS0 | 484/65 LF
Mode 91 U-NII-1 5.15-5.25 1+2 802.11ax HE80 42 5210 MCSO0 | 484/65 SHF
TEL : 886-3-327-0868 Page Number : C3-2 0f 176

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

C3.2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 @ 36 5149.94 45.74 54.00 -8.26 \% Avg. Pass - Band Edge
30

802.11ax HE20 @ 36 8001.00 52.47 68.20 -15.73 \% Peak Pass - Harmonic

802.11ax HE20 @ 44 - - - - - - - - Band Edge
31

802.11ax HE20 | 44 | 10440.00 48.77 68.20 -19.43 \% Peak Pass - Harmonic

802.11ax HE20 @ 48 - - - - - - - - Band Edge
32

802.11ax HE20 48 10480.00 48.57 68.20 -19.63 \ Peak Pass - Harmonic

802.11ax HE20 @ 52 - - - - - - - - Band Edge
33

802.11ax HE20 52 8001.00 52.95 68.20 -15.25 \% Peak Pass - Harmonic

802.11ax HE20 @ 60 - - - - - - - - Band Edge
34

802.11ax HE20 | 60 | 10600.00 44.38 54.00 -9.62 \% Avg. Pass - Harmonic

802.11ax HE20 @ 64 5350.24 44,53 54.00 -9.47 \% Avg. Pass - Band Edge
35

802.11ax HE20 64 7979.00 49.65 68.20 -18.55 \% Peak Pass - Harmonic

802.11ax HE20 | 100 - - - - - - - - Band Edge
36

802.11ax HE20 | 100 | 16500.00 47.42 68.20 -20.78 \% Peak Pass - Harmonic

802.11ax HE20 @ 116 - - - - - - - - Band Edge
37

802.11ax HE20 | 116 | 16740.00 47.67 68.20 -20.53 \% Peak Pass - Harmonic

802.11ax HE20 |« 140 | 5726.52 56.93 68.20 -11.27 H Peak Pass - Band Edge
38

802.11ax HE20 |« 140 | 17100.00 47.47 68.20 -20.73 H Peak Pass - Harmonic

802.11ax HE40 & 38 5149.91 46.97 54.00 -7.03 \% Avg. Pass - Band Edge
39

802.11ax HE40 38 10380.00 46.74 68.20 -21.46 \Y Peak Pass - Harmonic

TEL : 886-3-327-0868 Page Number : C3-30f 176

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE40 | 46 - - - - - - - - Band Edge
40

802.11ax HE40 @ 46 | 10460.00 46.96 68.20 -21.24 Vv Peak @ Pass - Harmonic

802.11ax HE40 @ 54 - - - - - - - - Band Edge
41

802.11ax HE40 @ 54 9563.00 51.66 68.20 -16.54 \Y Peak @ Pass - Harmonic

802.11ax HE40 | 62 5119.66 45.08 54.00 -8.92 H Avg. Pass - Band Edge
42

802.11ax HE40 @ 62 | 10620.00 47.79 74.00 -26.21 H Peak @ Pass - Harmonic

802.11ax HE40 = 102 @ 5458.64 44.74 54.00 -9.26 \Y Avg. Pass - Band Edge
43

802.11ax HE40 = 102 | 7968.00 51.05 68.20 -17.15 \Y Peak @ Pass - Harmonic

802.11ax HE40 | 110 - - - - - - - - Band Edge
44

802.11ax HE40 = 110 | 16650.00 48.62 68.20 -19.58 H Peak Pass - Harmonic

802.11ax HE40 134 | 5459.76 44.41 54.00 -9.59 \Y Avg. Pass - Band Edge
45

802.11ax HE40 | 134 @ 11340.00 37.92 54.00 -16.08 \Y Avg. Pass - Harmonic

802.11ax HE80 = 42 5149.94 47.59 54.00 -6.41 \Y Avg. Pass - Band Edge
46

802.11ax HE80 = 42 | 10420.00 47.49 68.20 -20.71 \Y Peak Pass - Harmonic

802.11ax HE80 @ 58 5350.01 45.79 54.00 -8.21 \Y Avg. Pass - Band Edge
47

802.11ax HE80 | 58 | 10580.00 48.18 68.20 -20.02 H Peak Pass - Harmonic

802.11ax HEB0 |« 106 | 5459.62 45.88 54.00 -8.12 H Avg. Pass - Band Edge
48

802.11ax HE80 106 | 16590.00 49.11 68.20 -19.09 H Peak Pass - Harmonic

802.11ax HEB0 | 122 | 5457.38 45.32 54.00 -8.68 H Avg. Pass - Band Edge
49

802.11ax HE80 = 122 | 11220.00 37.71 54.00 -16.29 \% Avg. Pass - Harmonic

TEL : 886-3-327-0868 Page Number : C3-4 of 176
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 @ 36 5126.18 45.12 54.00 -8.88 Y, Avg. Pass 26/0 Band Edge
69

802.11ax HE20 @ 36 7979.00 54.87 68.20 -13.33 Vv Peak | Pass 26/0 Harmonic

802.11ax HE20 @ 36 5125.46 45.17 54.00 -8.83 Y, Avg. Pass 52/37 | Band Edge
70

802.11ax HE20 36 @ 10360.00 46.69 68.20 -21.51 Y, Peak | Pass 52/37 Harmonic

802.11ax HE20 | 36 5149.94 45.85 54.00 -8.15 \% Avg. Pass | 106/53 | Band Edge
71

802.11ax HE20 @ 36 9585.00 56.90 68.20 -11.30 Y, Peak = Pass | 106/53 | Harmonic

802.11ax HE20 64 = 5448.80 44.59 54.00 -9.41 Y, Avg. Pass 26/8 Band Edge
72

802.11ax HE20 | 64 | 15960.00 47.05 74.00 -26.95 H Peak @ Pass 26/8 Harmonic

802.11ax HE20 64 = 5448.80 44.53 54.00 -9.47 Y, Avg. Pass 52/40 | Band Edge
73

802.11ax HE20 64 @ 15960.00 40.14 54.00 -13.86 Vv Avg. Pass 52/40 Harmonic

802.11ax HE20 | 64 5350.10 45.31 54.00 -8.69 \% Avg. Pass | 106/54 | Band Edge
74

802.11ax HE20 64 @ 10640.00 47.39 74.00 -26.61 Vv Peak | Pass | 106/54 | Harmonic

802.11ax HE20 | 100 = 5457.55 44.65 54.00 -9.35 \% Avg. Pass 26/0 Band Edge
75

802.11ax HE20 @100 @ 16500.00 47.87 68.20 -20.33 Vv Peak | Pass 26/0 Harmonic

802.11ax HE20 | 100 = 5459.65 44.63 54.00 -9.37 \% Avg. Pass 52/37 | Band Edge
76

802.11ax HE20 | 100 | 16500.00 47.57 68.20 -20.63 H Peak @ Pass 52/37 Harmonic

802.11ax HE20 | 100 = 5458.75 45.13 54.00 -8.87 H Avg. Pass | 106/53 | Band Edge
77

802.11ax HE20 | 100 | 16500.00 48.17 68.20 -20.03 \% Peak = Pass @ 106/53 | Harmonic

802.11ax HE20 | 140 @ 5756.88 56.31 68.20 -11.89 \% Peak @ Pass 26/8 Band Edge
78

802.11ax HE20 | 140 = 7990.00 53.17 68.20 -15.03 \% Peak @ Pass 26/8 Harmonic

TEL : 886-3-327-0868 Page Number : C3-50f 176
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 | 140 @ 5745.89 56.41 68.20 -11.79 \% Peak | Pass 52/40 @ Band Edge
79

802.11ax HE20 | 140 @ 11400.00 39.54 54.00 -14.46 H Avg. Pass 52/40 Harmonic

802.11ax HE20 | 140 @ 5736.14 57.67 68.20 -10.53 H Peak = Pass | 106/54 Band Edge
80

802.11ax HE20 | 140 @ 17100.00 48.27 68.20 -19.93 H Peak = Pass | 106/54 Harmonic

802.11ax HE40 38 5149.72 46.39 54.00 -7.61 H Avg. Pass | 242/61 Band Edge
81

802.11ax HE40 38 | 10380.00 46.76 68.20 -21.44 V Peak Pass | 242/61 Harmonic

802.11ax HE40 62 5129.89 45.08 54.00 -8.92 H Avg. Pass | 242/62 Band Edge
82

802.11ax HE40 62  10620.00 47.18 74.00 -26.82 H Peak | Pass | 242/62 @ Harmonic

802.11ax HE40 | 102 | 5459.92 44.68 54.00 -9.32 H Avg. Pass | 242/61 Band Edge
83

802.11ax HE40 | 102 | 16530.00 48.25 68.20 -19.95 H Peak | Pass | 242/61 @ Harmonic

802.11ax HE40 | 134 | 5459.76 44.61 54.00 -9.39 \% Avg. Pass | 242/62 Band Edge
84

802.11ax HE40 | 134 11340.00 39.43 54.00 -14.57 H Avg. Pass | 242/62 @ Harmonic

802.11ax HE80 42 5149.94 47.73 54.00 -6.27 H Avg. Pass | 484/65 Band Edge
85

802.11ax HE80 42 9607.00 55.58 68.20 -12.62 \% Peak = Pass | 484/65 Harmonic

802.11ax HE80 58 5126.73 45,16 54.00 -8.84 \% Avg. Pass | 484/66 Band Edge
86

802.11ax HE80 58 | 10580.00 47.55 68.20 -20.65 \% Peak = Pass | 484/66 @ Harmonic

802.11ax HE8O | 106 | 5459.80 44.79 54.00 -9.21 \% Avg. Pass | 484/65 Band Edge
87

802.11ax HE80 | 106 & 16590.00 49.62 68.20 -18.58 \% Peak = Pass | 484/65 Harmonic
90 Wosrt WLAN Tx | 42 58.13 33.37 40.00 -6.63 \% Peak | Pass - LF
91 Wosrt WLAN Tx | 42 | 39860.73 45.92 54.00 -8.08 \% Avg. Pass - SHF

TEL : 886-3-327-0868 Page Number : C3-6 of 176
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

30
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
700 A S 6 S S A A PEAK[UNI
! | ittt
e ™ SZ‘SMM
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHI6-HY Site + @3CH16-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
G BN B B b 8 B 8 a deg W dn BN B B b 88 B B a deg
1 5188.36 55.76 74.60 -18.24 41.49 32.92 1115 29.48 .08 133 360 PEAK 1 5188.00 167,81 ---mvn -=-em- 93.08 33.00 11.20 29.39 8.0 133 360 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 1 525
B0 30
Avg.
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000

Frequency (MHz)

Site @ B3CHI6-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto

Frequency (MHz)

Site @ B3CHI6-HY
Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RBli:1080.080kHz VB:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514976 45.72 54.00 -B.26 30.93 33.80 1118 29.39 0.8 133 360 AVERAGE 1 5180.00 100,25 ------ ------ 85.44 33,00 1126 29.39 @.80 133 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-7 of 176
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

30
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
700 A S e S S AS— PEAK[UNI
! | osibgrnt b
L, M 52‘5M
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
e dn BN B B b 8 B 88 a deg W dn BN B G b 88 B B a deg
1589548 56.43 74.80 -17.57 4179 32.9 1114 29.40 8.0 226 92 PEAK 1 5160.00 10810 ------ ------ 93.29 3360 1126 29.39 @.ee 26 92 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 1 525
B0 30
Avg.
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000

frequency (MHz)

Site @ B3CHI6-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto

Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG 54 3m 912D-1522 248328 VERTICAL
 RBi: 1060.000kHz VBW:0.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 514994 45,74 54.00 -B.26 30.95 3.8 1118 29.39 .00 226 92 AVERAGE 1 5180.00 100,53 ----n- ----m- 8.72 3300 1126 29.39 @.60 26 92 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-8 0of 176
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samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK(UNI)] EAK(UNI)
(] L] | ] [ () [ L] | ] [
@ AVG_54) @ AVG_54
e tecbias WWWWW WMM%MM SR WMMMWWWW WWMM
11l i
Peak o &
17.5 1.
Avg.
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK(UNII) 3m 91200-1522_240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1799000 47.60 68.20 -20.60 61.99 36.80 13.86 65.73 @.68 400 222 PEAC 1 geel.oe 52.47 68.20 -15.73 66.87 36.80 13.87 65,74 @.67 lee 203 PEAK
1 10360.00 45.94 68.20 -22.26 57.61 33.60 15.81 66.53 @.45 - -- PEAK 2 10360.08 47.16 68.20 -21.04 58.83 38.60 15.81 66.53 045 - -- PEAK
3 15540.00 44.47 74,00 -29.53 52.93 37.8@ 19.56 66.34 6.5 -- -- PEAK 3 15540.00 44.62 74.00 -29.38 53.08 37.80 19.50 66.34 .58 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-9 0of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. 3l I s i o il s e i e i i i
115 Ik
1un 147, 1482, 14488, 14y, 14500 1n 147, 148 14480, 144, 14500
Frequency (WHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
- [P N N wwmw - [ A S B TN Ly
Avg. kil %l
115 Ik
11700 1780, 1780, 17680, 17940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-10 of 176




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 HLeveI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R lf] | | — [
AVG 54 AVG 54
525 1 52
I W«MWMWM WW"‘W Wwwwwmﬁmwmwiww
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1044000 46.26 68.20 -21.94 57.89 33.52 15.87 66.47 @.45 - -- PEAK 1 16440.08 48.77 68.20 -19.43 60.40 38.52 15.87 66.47 .45 - -- PEAK
1 15660.09 45.49 74.60 -28.51 54.82 37.77 19.55 66.39 @.59 - -- PEAK 2 15660.08 46.28 74.80 -27.80 54.73 37.72 19.55 66.39 0.59 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 HI.MI{HB!IWII]} 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T il
MG 54 MG 54
~14.5G 528 !
115 i
19 14476 140 14488, 1445, 14500 1Hn 1476 140 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HI.MI{HB!IWII]} 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
L [ S S MH—MWW o, | MWWMW
Avg. 0 0
115 i
110 11760, 17820, 17860, 1140, 18000 17100 17160, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samanise.  FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 HLml(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
i ottt g P sttt | TS ST SO SN A S O
Peak 350 30
Avg. 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg

Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg

1 10430.08 45.54 68.20 -22.66 57.19 33.44 15.98 66.44 .45 - -- PEAK 1 10436.00 48.57 68.20 -19.63 60.22 38.44 15.96 66.44 0.45 -- -- PEAK
1 1572008 46.57 74.80 -27.43 95.86 37.76 19.57 66.42 @.68 - -- PEAK 1 15720.08 46.33 74.60 -27.67 54.82 37.76 19.57 66.42 0.69 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-13 of 176

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
115 Ik
1un 147, 1482, 14488, 14y, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
i e T I —— I Ry
Avg. 0 %l
115 Ik
11700 1780, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal

Vertical
1 MLwel(dB!le) " Level (dBuVim)
1225 1225
1050 105
5 L&
EAKUN) EAK(UNI)
O e B L] R — Il e ' beof] et H
. 6 54 - . AVG 54
) i
bbb s M AJWMMWWMMMMM R i e
1
Peak %0 B
Avg 115 1
1000 9200. 11400, 13600. 15800 18000
7000 9200, 1400, 13600, 15800, 18000 Frequency (MHz)
Frequency (WHz)
X Site + B3CHIG-HY
Site o O3CHIG-Y Condition: PEAK(UNIL) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL
Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read  Ant Cable Preamy  Awx APos Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 A8 B o deg
Mz dBuv/m dBuV/m  dB dBw dB/m 4B A8 B o deg 1 Bepl.e@ 52.95 68.20 -15.25 67,35 36.80 13.87 65.74 @.67 le@ 213 PEAK
1 1052000 46.19 68.20 -22.81 57.76 33.44 15.93 66.39 @.45 - -- PEAK 1 10520.00 46.29 68.20 -21.91 57.86 38.44 15.93 66.39 Q.45 - -- PEAK
1 15780.08 46.55 74.80 -27.45 95.39 37.40 19.68 66.45 @.61 - -- PEAK 3 15780.00 45.99 74.60 -28.81 54.83 37.40 19.60 66.45 Q.61 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-15 of 176

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) 0 Level(dBuVim)
145 1825
B15 B4
14.47G e 1l
AVG 54 AVG 54
~14.5G 528 !
Avg. Y s RPN SO SRR SR (OO R PUpU g 6 — - W ]
113 i
14n 1475, 1462, 14480, 14, 14500 1én 1415, 1482 14488, 140, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) 0 Level(dBuVim)
145 1825
B15 B4
17.7G 00 100
AVG 54 AVG 54
~18G 528 !
[T MWWW [ MMMWWW
Avg. kil %l
113 i
11 11780, 17820, 17800, 11840, 18000 1110 11780, 17820, 17800, 17840, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 HLW&I(HB!IWIH) " Level {dBuVim)
1225 1225
1050 105,
5 L&
EAK(UNI)
O e B L] i e ' beof] et H
G 54 i ! A 4
525 7 WWWMWWM
_— s il 2 it bttty e
1
Peak %0 e
Avg. 115 b
1000 9200. 11400, 13600. 15800 18000
000 9200, 1400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
X Site + B3CHIG-HY
Site o O3CHIG-Y Condition: PEAK(UNIL) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL
. Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read  Ant Cable Preamy  Awx APos Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 A8 B o deg
Mz dBuv/m dBuV/m  dB dBw dB/m 4B A8 B o deg 1 l06be.o@ 54.21 74.60 -19.79 65.13 38.90 15.99 66.26 @.49 308 189 PEAK
1 10620.08 46.92 74.80 -27.68 57.84 33.98 15.99 66.26 .45 - -- PEAK 1 10600.0@ 44,38 54.00 -9.62 55.30 38.90 15.99 66.26 .45 308 180 AVERAGE
7 1590.08 45.81 74.80 -28.19 54.54 37.50 19.65 66.58 @.62 - -- PEAK 3 15900.00 46.76 74.60 -27.24 55.49 37.50 19.65 66.58 0.62 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-17 of 176

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. M —— i I . -
118 !
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
[E——— " R s umerarimriet g o= =~
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. :FR480505D
35
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
PEAK_BE 74
700 L S 0 O A PEAK[UNI
! | psinintart
525 Mot et s s s s bty SZ‘SM
B0 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 542718 54.65 74.80 -19.35 39.77 32.80 1144 29.35 0.08 108 14 PEAK 1 532000 99.77 ----ms -eoeee 85.01 32.80 1133 29.37 6.6 1@ 14 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
i75 i75
00 00
AVG BE 54 AVG_54
525 525
M
5 m/M
Avg.
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 545958 4425 54.80 -9.75 29.32 32.80 1148 29.35 0.8 108 14 AVERAGE 1 532080 93.27 =---mn -eeeee 78.51 32.80 1133 29.37 .60 1@ 14 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-19 of 176

FAX : 886-3-327-0855



somonias.  FCC RADIO TEST REPORT Report No. :FR480505D

35

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz

ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 815
PEAK_BE 74
700 S e O B PEAK[UNI
: i
525 st prtorsadhobdect b ettt ek 525 M
30 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5450 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5359.86 54.77 74.00 -19.23 39.97 32.80 1137 29.37 0.8 243 268 PEAK 1 5320.00 18694 ----n- ----me 92.17 32.80 1134 29.37 6.8 243 268 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
70,0 700
AVG_BE_B4 AVG_54
525 525
1 [t =
%0 m__M_/—""/—/-"_l_/4
Avg.
115 115
5520 5348, 5376, 5404, 5432, 5450 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5350.24 44,53 54.80 -9.47 29.74 32.80 1136 29.37 0.8 243 268 AVERAGE 1 532000 9859 ------ ---eee 83.83 32.80 1133 29.37 @.80 243 268 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-20 of 176

FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 4ﬂLtweI(dB!lVJln) 1 Level {dBuVim)
1225 1225
1054 105
5 L&
EAK(UNI)
O e B L] i e ' beof] et H
AVG 54 4 AVG 54
525 T 7 ! L, , " s A Sl it JWMM"’N
[ el ttenns bt ey Lt Lttt ot L
350
Peak %0
Avg. 115 1
1000 9200. 11400, 13600. 15800 18000
1000 9200, 1400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
X Site + BICHIG-HY
Site o O3CHIG-Y Condition: PEAK(UNIL) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL
. Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read  Ant Cable Preamy  Awx APos Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 A8 B o deg
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg 17979.00 49.65 68.20 -18.55 64.84 36.80 13.85 65.73 @.69 100 210 Pesk
1 10640.00 46.64 74.60 -27.36 57.31 30.86 16.82 66.28 @.45  -- -- PEAK 1 10640.00 46.43 74.00 -27.57 57.10 39.06 16.02 66.20 @.45 @ -- -- PEAK
1 15960.00 45.83 74.60 -28.17 54.56 37.50 19.67 66.53 @.63 - -- PEAK 3 15060.00 45.78 74.00 -28.3% 54.43 37.50 19.67 66.53 063 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-21 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. e e G i St sl s Y R RO SRR SR R S S—
115 i
19 14476 140 14488, 1445, 14500 1Hn 1476, 140 14488, 14494, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
[ S T T I MMWMWWM
Avg. kil %0
115 i
110 17760, 17820, 17860, 1140, 18000 17100 17160, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-22 of 176




samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 HLmI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
" N . Mty i ““"""«’“”"“”"“WW"Z“MM bl ot A AN P I
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1leoe.0e 47.12 74.60 -26.83 57.32 33.78 16.38 65.64 6.4  -- -- PEAK 1 1l0@0.08 46.93 74.80 -27.67 57.13 38.70 16.30 65.64 0.4 - -- PEAK
1 16500.09 47.24 68.20 -20.96 54.93 33.40 20.20 66.92 0.6  -- -- PEAK 1 16500.08 47.42 68.20 -20.78 55.11 38.40 20.20 66.92 0.63  -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-23 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
14.47G e 1l
MG 54 MG 54
~14.5G 528 !
Avg I s VORI MU ' NN PR A e s s S e S et s
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“|ch\rtal{|m||\rlln) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
ety s e i W—WM—HMWH——WM =~
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 HLmI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
AVG 54 AVG 54
525 i 7 52 7
R L T TR P i I Pl g i A o B ) e
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 11160.08 47.92 74.60 -26.83 58.82 33.78 16.44 65.68 @.44  -- -- PEAK 1 11160.08 46.57 74.80 -27.43 56.67 38.70 16.44 65.68 0.4 - -- PEAK
1 1674000 47.34 68.20 -20.86 54.44 33.24 0.4 66.41 6.6 - -- PEAK 1 16740.08 47.67 68.20 -20.53 54.77 38.24 20.44 66.41 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-25 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 4‘“‘ch\rel{dﬂuwln) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. i Mo o s S S )t S s
115 Ik
1un 1476, 1482, 14488, 144, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“‘ch\rel{dﬂuwln) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
it e = — R ww"‘_”mﬂ—m.m-w
Avg. kil %l
115 Ik
11700 1180, 1780, 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-26 of 176




samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 'mw\ 10!
875 \\ 875
(i PEAK, BE[UAI. B 70— L 4 LA EARIUNI)
1 -
5, MWWMW T U T i 52 N ol i
W o ophtrboaeate
et
350 3540
Peak
i i
5100 53, 5726, 5730, 5752, 5765 1000 200, 3400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE(UNLT) B3 3m 91280-1522 248328 HORIZONTAL Condition: PEAK(UNII) 3n 9120D-1522 248328 HORIZONTAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 80kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5716.57 56.93 68.20 -11.27 4119 33.45 1178 29.40 .00 12 3 PEAK 1 5700.00 18577 =--=nn ----mn 90.03 3338 1175 2939 @.ee 120 3 PEAK
" Level (dBuVim)
1225
10! 1
875
700
0 AVG_54)
el i
M__,_.—A—AM—FF""’-"H
%0 G-
——
Avg. Blank
i
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG 54 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1060.060kHz VBW:0.010kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5700.00 99.33 ----mn -eoeee 83.55 3341 IL76 29.39 @60 126 3 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-27 of 176

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
1050 -WW\ 10
815 y% 5
(i " PEAK, BE[UAI. B 70— U LA EARIUNI)
MM ;
71 o R, bttt A 52! — e i
WWWW u
30 350
Peak
LE 1!
5700 5713, 5726, 5730, 5752, 5765 1000 200, 340, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + @3CHIG-HY
Condition: PEAK BE(UNLT) B3 3m 9120-1522 24328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5718.99 56.98 68.20 -11.30 41.05 33.46 1179 29.40 @.08 237 279 PEAK 1 5700.00 106,41 ----nn ----m- 9.67 33.38 1175 2939 @.ea 237 270 PEAK
" Level (dBuVim)
1225
10
5
00
0 AVG_54
‘_H___;x__u—-..--ﬂv--ﬂ‘"
—'_‘_‘H_Mn_\_“_,_v—w—-"""_/_‘
%0 -
—
Avg. Blank
1!
1000 200, 340, 4600, 5800, 7000
Frequency (MHz)
Site + @3CHIG-HY
Condition: AVG 54 3m 9120-1522 248328 VERTICAL
+ RBN: 1060.060kHz VBW:0.010kHz SWT:Auto
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 5700.00 99.83 ----m- ---eee 84.09 3338 IL75 29.39 0.8 237 170 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-28 of 176

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 HLmI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 VG 54 0 VG 54
" | o S IppwL ot " WWMWWWMWMJWM
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1140008 47.44 74.60 -26.56 57.80 30.0@ 16.65 65.74 6.4  -- -- PEAK 1 11480.08 47.66 74.00 -26.34 57.31 30.80 16.65 65.74 0.4 - -- PEAK
1 17100.00 47.47 68.20 -20.73 53.5% 38.20 20.84 85.75 0.6 - -- PEAK 2 17160.08 47.45 68.20 -26.75 53.53 38.20 20.84 65.75 .63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-29 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
Avg. e s e B s A e o] s e e St Mt s Bt B
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
MMWWMWM = i N, i s e L= R
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-30 of 176




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

39
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
700 A S 0 5 OSR— PEAK[UNI
! W‘MWWW
5.5t Ab il N A AN A 525
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1589595 56.27 74.80 -17.73 4163 32.99 1114 29.40 @.08 141 360 PEAK 1 5190.00 184,27 =--mn ----mn 89.45 3300 1121 29.39 6.8 141 360 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
B0 30
Avg.
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 514971 46.88 54.80 -7.12 3289 33.00 1118 29.39 @.00 141 360 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5198.80 95.78 =----n -m---- 80.96 33.00 1121 29.39 .00 141 360 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-31 0f 176



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
II?.“MW\
L\ PEAK BE 74
00
ety !
L e il o v
30
Peak Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545379 55.53 74.60 -18.47 46.62 32.80 11.47 29.36 0.0 141 360 PEAK
" Level (dBuVim)
1225
10
815
00
AVG_BE 54
L
30
Avg. Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5468.60 44.25 54.60 -9.75 29.32 32.80 11.48 29.35 @.00 141 360 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-32 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

39
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 150 1
75 i75
700 A S e S R PEAK[UNI
i | mosidahaito
52,5 it il S I e e 525
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 514953 56.18 74.00 -17.% 4131 33.00 1118 29.39 @.08 208 273 PEAK 1 5190.00 18359 =---nn ----me 83.77 33.00 1121 29.39 @.6e 208 273 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
00 00
AVG_54
525 525
B0 30
Avg.
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5149.91 46.97 54.60 -7.83 3118 33.0 1118 29.39 @.00 208 273 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5198.80 96.80 ------ ------ 61,18 33.80 1121 29.39 .00 208 273 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-33 0f 176



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 W'W\
815
\ PEAK BE 74
00
5 \MJWM\" iy " Lk ! A " s
30
Peak Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5369.55 54.89 74.60 -19.91 39.28 32.80 1133 29.37 Q.00 208 273 PEAK
" Level (dBuVim)
1225
10
815
00
AVG_BE 54
L
30
Avg. Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545892 44.36 54.60 -9.64 29.43 32.80 11.48 29.35 @.00 208 273 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-34 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 4e].LtweI(dBqun) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R lf] | | — [
0 AVG 54 0 AVG 54
" o ISty G i it . Lot
Peak 350 30
Avg. 115 1!
1000 9200 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 10330.00 46.45 68.20 -21.75 53.10 33.60 15.82 66.52 @.45  -- -- PEAK 1 10380.08 46.74 68.20 -21.46 58.39 38.60 15.82 66.52 .45 - -- PEAK
1 15570.00 46.49 74.60 -27.51 54.91 37.84 19.51 66.35 6.5 - -- PEAK 1 15570.08 46.49 74.80 -27.51 54.91 37.84 19.51 6635 058 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C3-350f 176




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. et s o s VPR S RS S Y s N
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
e e e T s My -
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C3-36 of 176




samanise.  FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 HLeveI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
" WA . mwmw Mwwf"m m mwwwmw mer"""
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1046000 46.63 68.20 -21.57 58.27 33.48 15.88 66.45 @.45 - -- PEAK 1 10460.08 46.96 68.20 -21.24 58.60 38.45 15.83 66.45 Q.45 - -- PEAK
1 15690.09 48.69 74.60 -25.91 56.56 37.76 19.56 66.41 6.6 -- -- PEAK 2 1569.08 47.95 74.00 -26.85 56.42 37.78 19.56 66.41 .68 -- -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-37 of 176

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 Hmel{nmvnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg . JMW e Js.omn—u—u-w-w-\u—u.md—v—-mr—u—ﬂp-‘. "
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmel{nmvnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
it = T mﬂ“"w == WWMW‘%WM -~
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
TEL : 886-3-327-0868 Page Number : C3-38 of 176

FAX: 886-3-327-0855




samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 HLM{HBIIWII]) 1 Level {dBuVim)
1225 1225
1054 105
5 L&
EAK(UNI)
O e B L] i e ' beof] et H
6 54 o AVG 54
525 7 it ANty f it g i
1
Peak %0 a
Avg. 115 1
1000 9200. 1400, 13600. 15800 18000
1000 9200 1400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
X Site + BICHIG-HY
Site o O3CHIG-Y Condition: PEAK(UNIL) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL
. Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read  Ant Cable Preamy  Awx APos Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 A8 B o deg
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg 1 9363.08 51.66 68.20 -16.34 63.76 38.67 15.29 06.09 @.63 1e@ 210 PEAK
1 1954000 46.70 68.20 -21.50 58.13 33.48 15.95 66.36 @.45  -- -- PEAK 1 10540.00 47.23 68.20 -20.97 58.71 38.48 15.95 66.36 0.45 0 - -- PEAK
1 15810.00 47.22 74.60 -26.78 56.26 37.20 19.61 66.46 @.61 - -- PEAK 3 15810.00 47.55 74.00 -26.45 56.50 37.20 19.61 66.46 061 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-39 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg. P s s s e e Mot i S N
115 Ik
1un 1476, 1482, 14488, 14y, 14500 1n 147, 148 14480, 144, 14500
Frequency (WHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
WWW—WMMWM A s st it ~
Avg. kil %l
115 Ik
11700 1180, 178l 17680, 11940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site  GICHIG-Y Site  BACHIGAAY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-40 of 176




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
700 L A S 0 A R — |1 PEAK[UNI
1
52 5 it o At s SZSMW
30 30
Peak
115 115
5000 5062, 124, 5186, 5248, 5310 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5148.80 55.%4 74.00 -18.06 41.15 33.60 1118 29.39 0.0 214 0 PEAK 1 5310.80 18131 =--mn =--me 86.55 32.80 1133 29.37 6.0 214 @ PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 ] 525
R e
30 30
Avg.
115 115
5000 5062, 124, 5186, 5248, 5310 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5119.66 45.08 54.00 -8.97 30.38 32.%4 1116 29.40 0.0 214 0 AVERAGE 1 5310.80 9277 =-e-ms -meeee 8.1 32.80 1133 29.37 6.0 24 @ AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C3-41 of 176



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Fundamental

Lesel (dBuVim)

14
14l)

75
\ PEAK_BE 74

70

|
o i

Peak Blank
1.

5310 5340 5370,
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK BE 74 3m 91200-1522 248328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 540185 54.52 74.00 -19.48 39.67 32.80 11.41 29.36 0.0 214 B PEAK

. - Lovel dBubim)

4
14l)

875

0.0 \
\ AVG_BE 54

52!

4
Avg. Blank
11!
50 541, 5170 5480

. 5400,
Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5350.85 44.56 54.00 -9.44 29.77 32.80 11.36 29.37 .00 214 b AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-42 of 176



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

42
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 A S 0 S — |1 PEAK[UNI
! MWWM’WW
5,5 iy i A B Dy 52‘5MM
B0 30
Peak
115 115
5000 5062, 514, 5186, 5248, 5310 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 584557 55.25 74.00 -18.75 40.63 32.92 1118 29.40 0.8 208 30 PEAK 1 5310.00 98.26 ------ ------ 83.51 32.80 1132 29.37 @.6e 208 30 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 ] 525
_'_,_,..’m-u—“"""‘"'_“-
5 3511,_,_/-"’—/*/_/_/4
Avg.
115 115
5000 5062, 514, 5186, 5248, 5310 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 512276 44.98 54.60 -9.82 30.27 32.95 1116 29.46 @.00 208 30 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5318.80 88.33 ----en -m--- 7358 32.80 1132 29.37 .60 209 30 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Vertical Fundamental

Lesel (dBuVim)

14
14l)

75
k PEAK_BE 74

70

0.0 h
\ 1
52 L 4

"
Pl L) 4 Ll ety

Peak Blank
1.

5310 5340 5370, 5400,
Frequency (MHz)

Site + B3CHI6-HY
Condition: PEAK BE 74 3m 91200-1522 248328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5458.58 54.84 74.00 -19.96 39.11 32.80 1148 29.35 0.8 208 30 PEAK

RECICN)
105
0
W5——
il W
\ VG BE 54
1

Avg. Blank
11!

5310 5340 5370, 5400,
Frequency (MHz)

Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912D-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1545925 4422 54.00 -9.76 29.29 32.80 11.48 29.35 0.8 208 30 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 HLeveI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
7 U P S SN R o O Pt o ey
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1962608 47.79 74.60 -26.21 58.58 33.98 16.81 66.23 @.45  -- -- PEAK 1 10620.08 47.16 74.80 -26.84 57.95 38.95 16.81 66.23 .45 - -- PEAK
1 15930.00 46.53 74.60 -27.47 55.27 37.50 19.66 66.52 @.62 @ -- -- PEAK 1 15930.08 47.34 74.00 -26.66 56.68 37.50 19.66 66.52 0.62 @ -- -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C3-45 of 176




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. :FR480505D

Pol. Horizontal Vertical
1 Hmel{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmel{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
T e B el -
Avg. 0 %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C3-46 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

43
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH102_5510MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 875
g L O 10 e e PEAKGM
1 2
it MW“WWM
Lttt i o ek i W
30 30
Peak
115 1
5350 5362 5414, 5446, 5478, 5510
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CHIG-HY .
Condition: PEAK_BE(UNLI) B3 3n 9128D-1522 246328 HORLZONTAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5443.08 54.12 74.00 -19.8% 39.21 32.80 11.47 29.3 0.0 200 219 PEAK MHz dBuV/m dBwV/m  d8 dBuV dB/m B 8 d o deg
1 54G5.28 53.62 68.20 -14.50 38.68 32.89 11.49 29.35 @.00 208 219 PEM 1 5310.80 97.84 ----mn -eoeee 62,83 32.80 1156 29.35 @.88 208 219 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 1 525
W - ,‘J/_/—/“/_F—,_w
Avg.
115 115
5350 5382 414, 5446, 5478, 5510 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE(UNIT) B3 3m 91200-1522 240328 HORIZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RBl:1080.080kHz VB:0.010kHz SKT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 545976 4435 54.80 -9.65 29.42 32.80 11.48 29.35 0.8 208 219 AVERAGE 1 5310.80 B89.38 ----m- ---me 7440 32.80 1153 29.35 .60 208 219 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-47 of 176

FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
700 PRAK_BE(UNI.BY
1
5, A i ‘»V i Al AP, " o W
30
Peak Blank
LE
5510 5561, 5612, 5663, 5714, 5765
Frequency (MHz)
Site © B3CHIG6-HY
Condition: PEAK BE(UNLT) B3 3m 91280-1522 248328 HORIZONTAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5761.69 55.65 68.20 -12.55 39.66 33.57 11.82 29.48 .00 208 219 PEAK

TEL : 886-3-327-0868 Page Number 1 C3-48 of 176
FAX : 886-3-327-0855



somonias.  FCC RADIO TEST REPORT Report No. :FR480505D

43

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_5510MHz

ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
g L O 10 e e [ PEAKGM
12
- o ol Ll i MMMMWW
L5 bbb gl Mkl s SZ‘SW
30 30
Peak
115 1
5350 5362 5414, 5446, 5478, 5510
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 91260-1522 246328 VERTICAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SHT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
: RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(ble Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5457.p4 55.09 74.60 -18.91 46.17 32.80 11.48 29.3¢ 0.00 221 264 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 5462.43 5455 68.20 -13.65 39.62 32.80 11.48 29.35 0.0 221 264 PEAK 1 5518.00 105.86 ---=nn -=--m- 99.08 32.80 1153 29.35 8.0 221 264 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 ] 525
% mfﬂ/_/—/v_lf‘—/
Avg.
115 115
5350 5382 414, 5446, 5478, 5510 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + @3CH16-HY
Condition: AVG BE(UNII) B3 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RBl:1080.080kHz VB:0.010kHz SKT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5458.64 44.74 54.80 -9.26 29.81 32.80 11.48 29.35 @.00 221 264 AVERAGE 1 5518.80 95.48 ----en -m-e-- 80.49 32.80 1134 29.35 .00 221 264 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-49 of 176

FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 MH
815
(i \ PRAK BE[UND. B
52. \V\WM I U gt A'\I A A el g, iy Juditb, I} ..1
30
Peak Blank
LE
5510 5561, 5612, 5663, 5714, 5765
Frequency (MHz)
Site © B3CHIG6-HY
Condition: PEAK BE(UNLT) B3 3m 912D-1522 24328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 574588 55.45 68.20 -12.75 39.56 33.49 1189 29.48 .00 221 264 PEAK

TEL : 886-3-327-0868 Page Number : C3-50 of 176
FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 4eliLtweI(dBuVJln) 1 Level {dBuVim)
1225 1225
1054 105
5 1
EAK(UNI)
O e B L] i e ' beof] et H
AVG 54 52! AVG 54
525 T 7 N e, MWMMM
R ———” et A S R S b bt &
i
Peak 0 a
Avg. 115 1
1000 9200. 11400, 13600. 15800 18000
1000 9200, 1400, 13600, 15800, 18000 Frequency (MHz)
Frequency (ki)
X Site + BICHIG-HY
Site o O3CHIG-Y Condition: PEAK(UNIL) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL
. Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read At Cable Preamp Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 A8 B o deg
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg 1 796800 5105 68.20 -17.15 65.42 36.80 13.85 65.72 @70 109 215 Pesk
1 11626.08 47.87 74.60 -26.13 58.86 33.78 16.32 65.65 @.44  -- -- PEAK 2 11020.08 47.29 74.00 -26.71 57.48 38.70 16.32 65.65 0.4 - -- PEAK
1 16530.00 48.69 68.20 -20.11 55.99 33.18 20.13 66.86 6.6  -- -- PEAK 3 16530.08 47.51 68.20 -20.69 55.41 38.10 20.23 66.86 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number : C3-51 of 176

FAX: 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 4‘“|ch\rtal{|m||\rlln) " Level (4BuVim)
115 115
i3 115
14.47G e 1l
A6 54 A6 54
~14.5G 528 !
Avg St ST A S SRR ) N ————— 1
115 !
1un 1476, 1482, 14488, 14y, 14500 1n 147, 1482, 14480, 144, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 4‘“|ch\rtal{|m||\rlln) " Level (4BuVim)
115 115
i3 115
17.7G 00 100
A6 54 A6 54
~18G 528 !
it i S Lo - mewmww
Avg. 0 %l
115 Ik
11700 1180, 1780, 17680, 17940, 18000 1100 11780, 17800, 17860, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-52 of 176



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 HLeveI(d&NJm) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK[UN) EAK[UN)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
7 bt | DT P R ey N N ottt g i
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1110008 47.64 74.60 -26.96 57.1% 33.78 16.39 65.67 @.44  -- -- PEAK 1 Illea.0@ 47.01 74.80 -26.99 57.15 38.7¢ 16.39 65.67 0.4  -- -- PEAK
1 16650.09 48.627 68.20 -19.58 55.94 33.30 20.35 66.68 6.6 - -- PEAK 1 16650.08 48.41 68.20 -19.79 55.73 38.30 20.35 66.68 .63  -- -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C3-53 0f 176




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. Y e - I e i s ]
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
e T B S S st mm =t g et
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (WHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-54 of 176




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

45
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_5670MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
g L O 1B e e [ PEAKGM
12
71 SR PSSO N SORY W gett P N s MWW
30 30
Peak
115 1
5350 5414, 5478, 5542, 5606. 5670
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 9128D-1522 246328 HORLZONTAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SWT:Auto Condition: PEAK(UNH) 3m 91260-1522 248328 HORIZONTAL
+ RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5456.24 53.72 74.00 -20.28 36.80 32.80 11.48 29.36 @.00 119 79 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 546616 53.18 68.20 -15.10 36.16 32.80 11.49 29.35 @.00 119 79 PEAK 1 5678.80 106,36 =--=nn -=-=-- 9.78 33.24 1L73 29.39 @.ee 119 79 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 525
1
% 35‘0,_,_/"”_/_/\"’_&
Avg.
115 115
5350 544, 5478, 5542, 5606, 5670 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + @3CH16-HY
Condition: AVG BE(UNIT) B3 3m 91200-1522 240328 HORIZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RBl:1080.080kHz VB:0.010kHz SKT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 545656 44,38 54.60 -9.70 29.38 32.80 11.48 29.36 @.00 119 79 AVERAGE 1 5678.80 98.54 ----e -m--m- 83.16 33.65 1L71 29.38 @.6e 119 79 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-55 of 176

FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
(11—
iy
815 V\M‘
700 y PEAK_BE(UNI).BY
it 1
52! WMMN\”MMM-MM‘WI m ey,
30
Peak Blank
LE
5670 5689, 5708, 5121, 5746, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE(UNLT) B3 3m 91280-1522 248328 HORIZONTAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 573185 57.73 68.20 -10.47 4L.88 33.46 1179 29.48 @.08 119 79 PEAK
TEL : 886-3-327-0868 Page Number 1 C3-56 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

45
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_5670MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 875
g = L O 1B e e [ PEAKGM
1
525 b A st b 525M i
30 30
Peak
115 1
5350 5414, 5478, 5542, 5606. 5670
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CHI6-HY .
Condition: PEAK_BE(UNLI) B3 3n 91260-1522 246328 VERTICAL St E3CHLG-HY
+ RBW: 1068, BADkHz VBY: 3000, BA0kHz SHT:Auto Condition: PEAK(UNH) 3n 91260-1522 248328 VERTICAL
: RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(ble Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5438.96 54.21 74.00 -19.79 39.31 32.80 1146 29.36 @.00 232 9 PEAK MHz dBuv/m dBuv/m d8 dBwV dB/m B 8 B am deg
2 5469.36 54.48 68.20 -13.80 39.46 32.80 11.49 29.35 0.0 232 99 PEAK 1 5678.00 109.28 ---=-n -=--m- 93.66 33.19 1L73 29.38 6.0 232 99 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 525
1
50 30
Avg.
115 115
5350 544, 5478, 5542, 5606, 5670 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH16-HY Site + @3CH16-HY
Condition: AVG BE(UNII) B3 3m 91200-1522 240328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RBl:1080.080kHz VB:0.010kHz SKT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5459.76 44.41 54.60 -9.59 29.48 32.80 11.48 29.35 @.00 232 99 AVERAGE 1 5678.80 99.67 ----en -m--m- 84.09 33.24 1L73 29.39 @.6e 232 99 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-57 of 176

FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
105Dt
815
m \% P QB0
My y
5, WWW\ Ay gestbiit il
30
Peak Blank
LE
5670 5689, 5708, 5121, 5746, 5765
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE(UNLT) B3 3m 9120-1522 24328 VERTICAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5729.85 57.75 68.20 -10.45 41.98 33.46 1179 29.48 0.0 232 99 PEAK

TEL : 886-3-327-0868

Page Number 1 C3-58 of 176
FAX : 886-3-327-0855



samanise.  FCC RADIO TEST REPORT Report No. :FR480505D

Pol. Horizontal Vertical
1 HLMWB‘M“) 1 Level {dBuVim)
1225 1225
1054 105
5 1
EAK(UNI)
O e B L] i e ' beof] et H
AVG_54
525 AVG_M i ; L —— W
e it et At i Ay i ottty ey
i
Peak 0 a
Avg. 115 1
1000 9200. 1400, 13600. 15800 18000
1000 9200 1400, 13600, 15800, 18000 Frequency (MHz)
Frequency (M)
X Site + BICHIG-HY
Site o O3CHIG-Y Condition: PEAK(UNIL) 3n 91260-1522 240328 VERTICAL
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL
. Linit Read  Ant Cable Preamp Aux APos  TPos
Linit Read At Cable Preamp Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark
- Mz dBuv/m dBuV/m B dBw dB/m A8 A8 B o deg
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg 1 11340.08 48.53 74.00 -25.47 58,24 38,98 l6.60 65,73 @44 1e@ 279 PEAK
1 1134000 46.96 74.60 -27.84 56,67 33.98 16.66 65.73 6.4  -- -- PEAK 2 11340.00 37.92 54.00 -16.08 47.63 33.95 16.60 65.73 0.4 108 279 AVERAGE
1 17610.00 47.61 68.20 -21.19 53.43 33.88 20.72 65.85 0.6 - -- PEAK 3 17010.00 47.86 68.20 -20.34 5428 38.08 20.72 65.85 0.63 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-59 of 176

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH) 0 Level (dBuVim)
128 1225
LIk Lk
14.47G T il
MG 54 MG 54
~14.5G 528 !
Avg. P e s s ] Y R — RN N
115 i
19 14476, 140 14488, 1445, 14500 1Hn 1476 14 14488, 14494, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 HLW&I{HB!IWIH) 0 Level (dBuVim)
128 1225
LIk Lk
17.7G 00 100
MG 54 MG 54
~18G 528 !
MMWWMWW == — WWMWM ]
Avg. 0 0
115 i
110 17760, 17820, 17860, 1140, 18000 17100 11160, 17820, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY

Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL

Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

sPoRTON LAS. Report No. :FR480505D
46
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_5210MHz
ANT 1+2
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 150 !
75 i75
00 700 PEAK(UNIY)
A W
L FOPRIR T LI IPAEY) WP e, v 525
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5148.47 57.74 74.00 -16.26 42,95 33.80 1118 29.39 @.08 108 286 PEAK 1 5210.00 18354 ----mn ----me 83.71 33.00 11.22 29.39 6.8 108 286 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525 W
%0 %0 ﬁ
Avg.
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514931 47.56 54.80 -6.44 3277 33.00 1118 29.39 0.08 108 286 AVERAGE 1 521080 92,96 ------ ----m- 7813 3360 1122 29.39 0.6 1@ 286 AVERAGE
TEL : 886-3-327-0868 Page Number : C3-61 of 176
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815 M
k PEAK_BE 74
00 |
1
5! Mm Hehdoheed hrsheashich ittt
30
Peak Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 544975 56.17 74.60 -17.83 41.26 32.80 11.47 29.36 .00 108 286 PEAK
" Level (dBuVim)
1225
10
815
00 T
AVG_BE 54
L
30
Avg. Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5458.75 44.43 54.80 -9.57 29.58 32.80 11.48 29.35 @.00 108 286 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C3-62 of 176
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

46
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_5210MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 !
75 i75
00 700 PEAK(UNI)
; WW‘W“
SRSl b b o 525
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 5138.81 57.58 74.00 -16.47 42.82 32.98 1117 29.39 @.08 208 271 PEAK 1 5210.00 182,59 =--=mn ----me §7.78 32.95 1124 29.38 6.6 208 271 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525 L_M""'“—
5 35‘0,_,/"_/,’_/_)
Avg.
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBjn dBufn d8 de difn 88 & B deg
1 5149.94 47.59 54.00 -6.41 32.58 33.00 1118 29.39 0.8 208 271 AVERAGE 1 521000 93.60 ------ ------ 7877 3360 1122 2939 0.6 208 271 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
a '\
815
k\ PEAK_BE 74
00
M !
52! oot \ bbb
30
Peak Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5433.60 54.65 74.60 -19.35 39.76 32.80 11.45 29.36 @.00 208 271 PEAK
" Level (dBuVim)
1225
10
815
00 ‘—\
AVG_BE 54
L
1
30
Avg. Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG_BE 54 3m 91260-1522 246328 VERTICAL
+ RBW: 1000, 060kHz VN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1545450 44,48 54.60 -9.52 29.56 32.80 11.48 29.36 @.00 208 271 AVERAGE
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Pol. Horizontal Vertical
1 HLwel(dB!le) " Level {dBuVim)
1225 1225
1054 0
5 5
EAK(UNI) EAK[UNI)
700N L] | ] [ 700 R [ lf] | | — [
0 AVG 54 0 AVG 54
a | b %WWWW MM""” N S M st g LMMM
Peak 350 30
Avg. 115 1!
1000 9200, 1400, 13600, 15800, 18000 1000 9200, 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG6-HY Site + BICHIG-HY
Condition: PEAK(UNIT) 3m 91280-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 91280-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 1042000 47.30 68.20 -20.99 58.92 33.56 15.85 66.48 6.45 - -- PEAK 1 16420.08 47.49 68.20 -26.71 59.11 38.56 15.85 66.43 .45 - -- PEAK
1 15630.09 47.56 74.60 -26.44 56.84 37.76 19.53 66.38 0.59 - -- PEAK 1 15630.08 47.68 74.80 -26.31 56.16 37.78 19.53 6638 0.9 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C3-65 of 176
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR480505D

Pol. Horizontal Vertical
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
14.47G T L
MG 54 MG 54
~14.5G 528 !
AVg . %l ™ - ol e Js.o-ﬂuu—w«—-—m«mm—-w I o~
118 Ik
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL
1 Hmei{nmnn) " Level (dBuVim)
105 105
#15 115
17.7G 00 100
MG 54 MG 54
~18G 528 !
— —— T i T — e
Avg. kil %0
118 Ik
11 11780, 17800, 17800, 17340, 18000 111 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CHIG-HY Site: B3CHIG-HY
Condition: AVG 54 3n 91260-1522_ 248328 HORTZONTAL Condition: AVG 54 3n 91200-1522_ 246328 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. :FR480505D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_5290MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 S e S O R PEAK[UNI
! sl
57 Byttt S Kb h IR ittt 525!
B0 30
Peak
115 115
5000 5058, 5116 574, 5232, 5200 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3m 9120D-1522 240328 HORIZONTAL Condition: PEAK(UNII) 3m 9120D-1522 248328 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 51301 55.32 74.00 -18.68 40.57 32.97 1117 29.39 @.00 139 0 PEAK 1 5299.00 101,24 ----n- ----me 86.49 32.80 11.32 29.37 6.0 130 @ PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 1 525
[
. M/V“JJ
Avg.
115 115
5000 5058, Hil3 574, 5232, 5200 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 9126D-1522 246318 HORTZONTAL Condition: AVG 54 3m 91200-1522 24328 HORIZONTAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5120.06 45.20 54.00 -B.80 30.59 32.%4 1116 29.40 0.0 13 0 AVERAGE 1 5290.80 92,32 =-emm -eeeee 7157 3n.80 1132 29.37 6.0 136 @ AVERAGE
TEL : 886-3-327-0868 Page Number : C3-67 of 176
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
ity .J ‘m
815 ™
K PEAK BE 74
00 W\.\y
1
30
Peak Blank
LE
5290 5324, 5358, 5302 5426, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 543399 55.36 74.60 -18.64 40.47 32.80 11.45 29.36 @.00 138 B PEAK
" Level (dBuVim)
1225
10
815
00 W
\ AVG_BE 54
L N
30
Avg. Blank
LE
5290 5324, 5358, 5302 5426, 5460
Frequency (MHz)
Site + B3CHI6-HY
Condition: AVG BE 54 3m 9126D-1522 246328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5358.81 45.61 54.60 -8.39 30.82 32.80 1136 29.37 @.00 138 B AVERAGE
TEL : 886-3-327-0868 Page Number : C3-68 of 176
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47
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_5290MHz
ANT 1+2
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 S e S R PEAK[UNI
! | etk b
52,5yl WS IEN WRR P PR TRNE [ AP Y " 525!
B0 30
Peak
115 115
5000 5058, 5116 574, 5232, 5200 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120D-1522 240328 VERTICAL Condition: PEAK(UNII) 3m 9120D-1522 248328 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 5026.39 56.66 74.80 -17.34 42.08 32.99 11.08 29.41 8.0 205 85 PEAK 1 5299.00 10100 ------ ------ 86.25 32.82 1131 29.38 0.6 265 85 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 7 525
|
% m,/
Avg.
115 115
5000 5058, 516, 574, 5232, 5200 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE_54 3m 9126D-1522 246328 VERTICAL Condition: AVG 54 3m 912D-1522 248328 VERTICAL
: RB:1080.080kHz VB:0.010kHz SHT:Auto : RBli:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5129.63 45.24 54.60 -8.76 30.51 32.9% 1116 29.39 @.00 205 85 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5298.80 9198 ----en -meee- 7.3 3280 1132 29.37 .68 209 85 AVERAGE

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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